SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

Summary of each worse mode

Mode Modulation Ch. (',:\;ﬁg) (dE?(/e/Im) (dIB-iun:/i/tm) M(?jré;)in Pol. Z?/Zk Result Remark
1 802.11a 1 5922.63 45.49 68.20 -22.71 H AVERAGE Pass Band Edge
1 802.11a 1 11910.00 46.78 74.00 -27.22 H PEAK Pass Harmonic
2 802.11a 49 - - - - - - - Band Edge
2 802.11a 49 | 12390.00 46.03 74.00 -27.97 \% PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 45.63 88.20 -42.57 \% PEAK Pass Harmonic
4 802.11ax HE20 1 5924.71 44.93 68.20 -23.27 H AVERAGE Pass Band Edge
4 802.11ax HE20 1 11910.00 46.61 74.00 -27.39 H PEAK Pass Harmonic
5 802.11ax HE20 1 5924.71 44.33 68.20 -23.87 H AVERAGE Pass Band Edge
5 802.11ax HE20 1 - - - - - - - Harmonic
6 802.11ax HE20 49 - - - - - - - Band Edge
6 802.11ax HE20 49 | 12390.00 46.74 74.00 -27.26 H PEAK Pass Harmonic
7 802.11ax HE20 93 - - - - - - - Band Edge
7 802.11ax HE20 93 | 12830.00 46.16 88.20 -42.04 H PEAK Pass Harmonic
8 802.11ax HE40 3 5922.30 45.12 68.20 -23.08 H AVERAGE | Pass | Band Edge
8 802.11ax HE40 3 11930.00 46.55 74.00 -27.45 \% PEAK Pass Harmonic
9 802.11ax HE40 3 5923.84 66.36 88.20 -21.84 \% PEAK Pass Band Edge
9 802.11ax HE40 3 - - - - - - - Harmonic
10 802.11ax HE40 51 - - - - - - Band Edge
10 802.11ax HE40 51 | 12050.00 45.86 74.00 -28.14 H PEAK Pass Harmonic
11 802.11ax HE40 91 - - - - - - - Band Edge
11 802.11ax HE40 91 | 12810.00 45.56 88.20 -42.64 \% PEAK Pass Harmonic
12 802.11ax HES8O0 7 5917.80 46.29 68.20 -21.91 \% AVERAGE Pass Band Edge
12 802.11ax HES8O0 7 11970.00 44.98 74.00 -29.02 \% PEAK Pass Harmonic
13 802.11ax HES8O 7 5924.36 45.08 68.20 -23.12 H AVERAGE Pass Band Edge
13 802.11ax HE80 7 - - - - - - - Harmonic
14 802.11ax HE80 55 - - - - - - - Band Edge
14 802.11ax HES8O 55 | 12454.00 45.57 74.00 -28.43 \% PEAK Pass Harmonic
15 802.11ax HE80 87 - - - - - - - Band Edge
15 802.11ax HE80 87 | 12770.00 44.14 88.20 -44.06 H PEAK Pass Harmonic
16 802.11ax HE160 15 5887.80 48.13 68.20 -20.07 \ AVERAGE Pass Band Edge
16 802.11ax HE160 15 | 12050.00 45.64 74.00 -28.36 \% PEAK Pass Harmonic
17 802.11ax HE160 15 5906.60 71.83 88.20 -16.37 \% PEAK Pass Band Edge
17 802.11ax HE160 | 15 - - - - - - - Harmonic
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Mode Modulation Ch. (T\;Iﬁg) (dléa/ellm) (dléiun:/i/tm) M(%rg)in Pol. Z?/Zk Result Remark
18 802.11ax HE160 47 - - - - - - - Band Edge
18 802.11ax HE160 47 12370.00 45.32 74.00 -28.68 H PEAK Pass Harmonic
19 802.11ax HE160 79 - - - - - - - Band Edge
19 802.11ax HE160 79 12690.00 44.72 74.00 -29.28 H PEAK Pass Harmonic
31 802.11a 117 - - - - - - - Band Edge
31 802.11a 117 = 13070.00 46.39 88.20 -41.81 H PEAK Pass Harmonic
32 802.11a 149 - - - - - - - Band Edge
32 802.11a 149 = 13390.00 45.21 74.00 -28.79 \Y, PEAK Pass Harmonic
33 802.11a 181 - - - - - - - Band Edge
33 802.11a 181 @ 13710.00 45.10 88.20 -43.10 \% PEAK Pass Harmonic
35 802.11ax HE20 117 - - - - - - - Band Edge
35 802.11ax HE20 117 = 13070.00 46.64 88.20 -41.56 H PEAK Pass Harmonic
36 802.11ax HE20 149 - - - - - - - Band Edge
36 802.11ax HE20 149  13390.00 47.09 74.00 -26.91 \Y PEAK | Pass Harmonic
37 802.11ax HE20 181 - - - - - - - Band Edge
37 802.11ax HE20 181 @ 13710.00 45.79 88.20 -42.41 \% PEAK Pass Harmonic
39 802.11ax HE40 123 - - - - - - - Band Edge
39 802.11ax HE40 123 = 13130.00 46.51 88.20 -41.69 \% PEAK Pass Harmonic
40 802.11ax HE40 147 - - - - - - - Band Edge
40 802.11ax HE40 147 = 13370.00 45.95 74.00 -28.05 \% PEAK Pass Harmonic
41 802.11ax HE40 179 - - - - - - - Band Edge
41 802.11ax HE40 179 = 13690.00 45.43 88.20 -42.77 \% PEAK Pass Harmonic
43 802.11ax HE80 135 - - - - - - - Band Edge
43 802.11ax HE80 135  13250.00 45.94 74.00 -28.06 \% PEAK Pass Harmonic
44 802.11ax HE8O 151 - - - - - - - Band Edge
44 802.11ax HE8O 151 @ 13410.00 45.68 88.20 -42.52 H PEAK Pass Harmonic
45 802.11ax HE8O 167 - - - - - - - Band Edge
45 802.11ax HE8O 167 = 13570.00 44.79 88.20 -43.41 H PEAK Pass Harmonic
47 802.11ax HE160 | 143 - - - - - - - Band Edge
47 802.11ax HE160 | 143 = 13330.00 45.42 74.00 -28.58 H PEAK Pass Harmonic
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sPoRTON LAS. Report No. : FR460508G
1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
(i 133 1
i1 95
WIF E PEAK] WIF| GE PEAK
i3 LW | F
50 i il WWWWMW
ag™ L W
Peak
125 128
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592432 57.36 86.20 -30.04 43.96 35.85 10.51 32.16 0.0 154 309 PEAK 1 5955.00 11134 --eeme weeeen 9.77 35.20 10.54 3017 0.0 154 309 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
W GE(AVG) WIH GE(AVE)
44 1 48 NP I———
Av
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.63 45.49 68.20 -10.71 32,19 35.84 10.51 3216 0.0 154 39 AVERAGE 1 5955.00 163,09 ---ens -eeee- 09,47 35.24 10.55 3017 0.00 154 309 AVERAGE
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sPoRTON LAS. Report No. : FR460508G
1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WIFI G PEAK] WIF|GE PEAK]
813 813 | F
50 5.
| WWWWMWWWW
A i T
T kLN A 4B‘BWW
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5836.83 55.78 66.20 -32.40 4279 3467 10.44 3212 0.6 16 39 PEN 1 5955.00 169,45 ---ens =eeeen 95,08 35.20 10.54 3017 @08 16 39 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVE) WIFBE(AVE)
50 5 |
48 1 48 NP ——
Av
) 5 az‘sw/d_ﬂw_ﬂb
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592011 4476 68.20 -13.50 3132 35.63 1051 3216 0.0 116 39 AVERAGE 1 5955.00 16142 ---ens =eeee- §7.80 35.24 10.5 3017 0.0 116 39 AVERAGE
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8G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WNE(@ i WHGE(@
Peak s 1 y 1
L T Ll L oot s i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11910.00 46.78 74.80 -27.22 54.16 38.78 15.21 6L.2% .00 === PEAK 1 11910.00 46.19 74.80 -20.71 53.67 38.78 15.21 6L.29 @.00 ---  --- PEAK
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8G

Peak 8 A A A A i

Avg s

10000 11600. 13200, 14800,
Frequency (MHz)
Freq level Line Limit Level Factor Loss Factor Factor

a3 B dbm dB dB dB
1 12399.00 45.89 74.80 -28.11 53.13 38.88 15.57 6L.6L .00

16400 18000

Linit Qver Read Ant Cable Presmp  Aux APos TRos

Remark

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i | WFIGE PEA i ] WFIGE PE
[ — - ‘ i) m— — ‘
i wmﬂq\@ | WWE@

3!
1 kl
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 123%.00 46.03 74.80 -27.97 53.27 38.80 15.57 6L.6L @.08 -~  --- PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA|
Peak e 1‘ b "
e TR MMMWWWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 45.51 88.20 -42.69 52.21 39.33 15.92 6L.%5 .00 === PEAK 1 12830.00 45.63 88.20 -42.57 52.33 39.33 15.92 6L.95 @.08 -~ --- PEAC
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4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WIFI pE PEAK WIF|GE PEAK]
813 813 | F
50 5.
! WWMWMM"WW
88 48 WW
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592445 56.44 86.20 -31.76 43.03 35.85 10.52 3216 @0.60 191 369 PEAK 1 5955.00 11074 ---ene weeeen 9.1 5.4 1055 3007 0.0 191 309 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIF|GE(AVE) WIFIBE(AVE)
50 5 |
48 1 48 P I————
Av
g 5 32‘5\,\/1‘,_/0_",L
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 592471 4493 68.20 -23.07 3152 3585 10.52 3216 .60 191 309 AVERAGE

Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
1 5955.00 102,27 ----n- ----o- B8.70 35.20 10.54 3117 0.00 191 309 AVERAGE
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sPoRTON LAS. Report No. : FR460508G
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WIFI GE PEA WIF|GE PEAK]
813 813 | F
50 5.
! WM«HWWMM
UNTIEIR ] n
JPF i mdaiaa 4B‘BW
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 58%5.68 56.36 66.20 -3L.B4 43.35 3472 10.45 3216 0.0 108 37 PENK 1 5955.00 109,69 ---ens -=e-e- 96.07 35.24 10.5 3017 0.0 lee 37 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFGE(AVE) WIFBE(AVE)
50 5 |
48 1 48 ————
Av
g 5 az‘s/r/’—”f
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.67 44.49 68.20 -13.71 3L 35.83 1051 3216 0.0 108 37 AVERAGE 1 5955.00 100,48 ----ns -=---- 56,91 35.20 10.54 3117 0.00  le@ 37 AVERAGE
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8G

Pol. Horizontal Vertical
m[ﬂﬂ(ﬂﬂ]‘mﬂ] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WTHE(@ i WT]GE(@
483 1 il i
Peak B e PSR SUPRAAPIPW R T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11919.00 46.61 74.80 -27.39 53.99 38.78 15.21 6L.29 .00 === PEAK 1 11910.00 46.34 74.80 -27.66 53.72 38.78 15.21 6L.29 @.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
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sPoRTON LAS. Report No. : FR460508G
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134 1
i1 95
WIH E PEAK] WIF| GE PEAK
i3 LW | F
" ! " WWW
4 J 488 W‘M
Peak
125 128
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5967.%4 58.43 86.20 -19.77 45.14 34.95 10.50 32.16 0.0 147 31 PENK 1 5955.00 110,12 ---ens =eeeen 96,55 35.20 10.54 3017 @.0 147 301 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
WIF|GE(AVG) WIH GE(AVE)
44 1 48 P Rp————
Av
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592471 4433 68.20 -13.67 30.92 35.85 10.52 3216 @.60 147 311 AVERAGE 1 5955.00 16103 ---enn -oe-e- B7.46 35.20 10.54 3017 0.0 147 311 AVERAGE
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sPoRTON LAS. Report No. : FR460508G
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1136 !
45 a5
WIFI E PEA WIF|GE PEAK]
813 813 | F
50 1 5.
R e T Ty S naatanaml
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5917.69 59.26 86.20 -18.%4 45.99 35.61 10.51 32.16 0.6 143 37 PEN 1 5955.00 112,03 ---ens ==eee- 95.46 35.20 10.54 3017 000 o3 37 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFIGE(AVG WIFBE(AVE)
50 5 |
48 1 48 P E—————
Av
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.77 4416 68.20 -24.04 30.79 35.82 10.51 3216 @.60 103 37 AVERAGE 1 5955.00 100,53 ----ns -=e-e- 56,96 35.20 10.54 3217 0.00 103 37 AVERAGE
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SPORTON LAB.

Report No. : FR46050

8G

s
Peak AN oA NI gt

Avg s

10000 11600. 13200, 14800,
Frequency (MHz)
Freq level Line Limit Level Factor Loss Factor Factor

a3 B dbm dB dB dB
1 12399.00 46.74 74.80 -27.26 53.9 38.88 15.57 6L.6L .00

16400 18000

Linit Qver Read Ant Cable Presmp  Aux APos TRos

Remark

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i | WFIGE PEA i ] WFIGE PE
[ — - ‘ i) m— — ‘
i WE‘@ | WWE@

3!
1 kl
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 123%.00 4653 74.80 -27.47 53.77 38.80 15.57 6L.6L @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR460508G

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WT&E(@ i WﬁﬁE(@
Peak 44 1 gl 1
ea PR N FE————— L W
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 46.16 83.20 -42.84 52.86 39.33 15.92 6L.9% @.08 -~ --- PEAK 1 12830.00 45.97 88.20 -42.23 52.67 39.33 15.92 6L.95 @.00 --- --- PEAC
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sPoRTON LAS. Report No. : FR460508G
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WWIFI GE PEAK WIF|GE PEAK
813 813 | F
i 1 i WN.MW’WMWWW
488 484 W
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.92 57.45 86.20 -30.75 44.88 35.82 10.51 32.16 @0.60 155 310 PEAK 1 5965.00 168,65 -----s -=---- 95,09 35.24 105 3017 0.0 155 300 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
W GE(AVG) WIFIBE(AVE)
50 5 |
48 1 48 S ———
Av
g 5 azs,/’fv)
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5922.30 4512 68.20 -13.08 3174 35.83 10.51 32.16 2.0 155 310 AVERAGE 1 5965.00 98.76 ---e-s -ee-e- 5,04 35.24 10.55 3017 0.00 155 310 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
WIFIWE PEA WIF|GE PEAK
813 813 | F
50 5.
1 Y ———
44 L MW
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5988.72 56.37 66.20 -3L.03 43.88 34.95 10.50 32.16 0.0 108 37 PEN 1 5965.00 167,15 ---ens =eeeen 93.50 35.27 10.5 3017 0.0 lee 37 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
W GE(AVG) WIFIBE(AVE)
50 5 |
48 1 48 P ———
Av
g 5 az‘sw,/"d—/‘—/v)
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.88 44.77 68.20 -13.43 3141 35.81 1051 3216 0.0 109 37 AVERAGE 1 5965.00 96,92 ---ens -eeee- 03,30 35.24 10.5 3017 0.00  leg 37 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR46050

8G

Pol. Horizontal Vertical
m[ﬂﬂ(ﬂﬂ]‘mﬂ] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
I WHEEA | wﬂq\@
483 ] . il 1
Peak PO LA R T e siga Sy sl
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11930.00 45.% 74.00 -28.19 53.28 36.78 15.20 6L.30 .00 === PEAK 1 11930.00 46.55 74.80 -27.45 53.93 38.78 15.22 6L.3e @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU242/61_5965MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WIFI GE PEAK WIF|GE PEAK]
813 813 | F
50 | 5.
L T e ek s
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5916.56 65.02 66.20 -13.18 5L.67 35.80 10.51 32.16 0.0 182 311 PEAK 1 5965.00 167,87 ---=ns ==e-e- 9.5 35.24 105 3017 e.0e 182 301 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
W GE(AVG) WIFBE(AVE)
48 1 48 P ——
Av
g 5 azsm/q_/\HJ
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.80 45.66 68.20 -20.54 3.5 35.85 10.52 32.16 0.0 182 311 AVERAGE 1 5965.00 98.08 ---e-- ------ B4.51 35.20 10.54 3117 0.00 182 311 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU242/61_5965MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WIFIE PEA WIF|GE PEAK]
813 813 | F
1
50 5.
e Y 88 W
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.84 66.36 66.20 -21.B4 52.97 35.84 10.51 3216 @0.00 108 36 PEMK 1 5965.00 15,54 ---ens -eeeen 9192 35.24 105 3017 0.0 lee 36 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
i
45 a5
813 813
W GE(AVG) WIFIBE(AV)
50 5 |
48 1 48 D ———
Av
g 5 az‘s/q_/\’—’\/u
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592314 4513 68.20 -13.07 3174 35.84 10.51 3216 @.00 108 36 AVERAGE 1 596500 97.42 --eee weeeen B3.85 35.20 10.54 3L.17 0.00 108 36 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C20 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




FCC RF Test Report

SPORTON LAB.

Report No. : FR46050

8G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
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Peak M,WWM IR L DWMWWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.09 45.86 74.80 -28.14 53.16 38.75 15.31 6L.36 .00 === PEAK 1 12850.00 45.80 74.80 -28.20 53,10 38.75 15.31 6L.36 @.00 -~  --- PEAK
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samranas. FCC RF Test Report

Report No. : FR460508G

Pol. Horizontal Vertical
m[ﬂﬂ(ﬂﬂ]‘mﬂ] 1 Level (dBuVim)
138 1134
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Peak g IR RPEPY RO T—— L T
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12810.00 45.33 88.20 -42.87 52.65 39.31 15.99 6L.93 .00 PEAK 1 12819.00 45.56 B88.20 -42.64 52.28 39.31 15.9 6L9 @.00 --- --- PEAC
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WWIFI GE PEAK WIF|GE PEAK]
813 813 | F
50 5.
| W
b B
48 48 W
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.04 56.60 86.20 -31.60 43.23 35.82 10.51 32.16 @0.60 185 369 PEAK 1 5965.00 104,86 ---enn -=---- 9112 35.34 10.57 3017 0.00 185 309 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 il f
813 813
W GE(AVG) WIFBE(AVE)
50 5 |
48 1 48 M
Av
g 5 az‘s/q_/v“/
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.20 45.76 68.20 -10.50 32.33 35.82 1051 3216 0.0 185 39 AVERAGE 1 598500 95.17 =--eee weeeen BL43 35.34 10.57 3017 0.00 185 309 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
| NIF| G PEA WIF|GE PEAK]
BAERER
813 813
50 5.
’ \ ! WM
488 | LIk W L
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5917.64 57.04 86.20 -3L.16 43.68 35.61 10.51 32.16 0.6 109 39 PEMK 1 5965.00 104,88 ---env -ee-e- 9104 35.34 1057 3017 000 a9 39 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
W GE(AVG) WIFBE(AVE)
50 5 |
48 1 48 P —
Av
g 5 az‘s/r/’d\/
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5917.80 46.29 68.20 -21.91 32.93 35.61 1051 3216 @.60 109 39 AVERAGE 1 598500 9372 ---eee weeeen B0.62 35.31 10.56 3217 0.00 109 39 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR460508G

Freq level Line Limit Level Factor Loss Factor Factor

Mz duu/m dBuv/n A5 dBW dB/m A8 0B dB
1 11970.00 44,92 74.00 -29.08 52.28 38.78 15.25 6L31 0.08

Linit Qver Read Ant Cable Presmp  Aux APos TRos

Remark

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i | WFIGE PEA i ] WFIGE PE
[ — - ‘ i) m— — ‘
i wwneﬂq\@ | wmm@
Peak 48 | : i
A S AN bt g g Aty
Avg 15 b1k
163 183
10000 11600, 13200, 14810, 16400, 10000 10000 11600, 13200, 14800, 16400, 10000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz dowu/m duv/m A3 B dBm A8 dB dB o deg
1 11970.00 449 74.00 -29.02 5234 3878 1525 6L.i 8.8 - - PEMC

Sporton International Inc. (Kunshan)
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU484/65_5985MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WIFI G PEA WIF|GE PEAK]
813 813 | F
50 . 5.
b st it
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5882.76 58.91 86.20 -19.29 45.76 34.83 10.48 32.16 0.0 191 310 PEAK 1 5965.00 104,12 ---ens =eeeen 5.5 35.20 10.54 3017 0.0 191 310 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
W GE(AVG) WIFBE(AVE)
50 5 |
48 1 48 M
Av
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592436 45.08 68.20 -13.12 31.67 35.85 10.52 3216 @.00 191 310 AVERAGE 1 598500 9475 --eeme weeeen BL13 35.24 10.55 3017 0.00 191 310 AVERAGE
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= as. FCC RF Test Report Report No. : FR460508G

13

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU484/65_5985MHz

ANT CDD 8+10
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
I PEA WIF|GE PEAK]
T
813 813 | F
50 i 5. WWW%M
g PRl 433W
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5866.60 58.48 66.20 -19.00 45.33 34.77 10.46 32.16 0.0 108 36 PEM 1 5985.00 16272 =--ens =eeee- 09.15 35.20 10.54 3017 0.0 lee 36 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 95 1
813 813
WIF GE(AVG WIFBE(AVE)
50 5 |
48 1 48 P ———
Av
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592450 4459 68.20 -13.61 3113 35.85 10.52 3216 @.00 108 36 AVERAGE 1 598500 93,18 ---ees -eeee- 7971 35.20 10.54 3017 0.00 108 36 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




FCC RF Test Report

SPORTON LAB.

Report No. : FR46050

8G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
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Peak s i b 1‘
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163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 1045400 44.48 74.80 -29.52 5L.67 38.85 15.62 6l.66 .00 === PEAK 1 10454.00 45.57 74.80 -28.43 5276 38.85 15.62 6L.66 @.08 ---  --- PEAK
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FCC RF Test Report

SPORTON LAB.

Report No. : FR46050

8G

Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} 1 Level (dBuVim)
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Peak Aol g A TP S
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12770.00 4414 88.20 -44.06 50.% 39.27 15.87 6L.% @0.00 === PEAK 1 107e.00 4.9 88.20 -44.21 50.75 39.27 15.67 6L.% @.08 ---  --- PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full_6025MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WIH G PEAK I WIF|GE PEAK]
813 813 | F
650 1 5.
# i W
Peak
325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5867.40 6.16 66.20 -18.04 46,99 34.85 10.48 32.16 0.0 152 312 PENK 1 6625.00 16273 =--ens =oeee- B8.94 35.36 10.68 3217 8.0 152 312 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
W GE(AVG) I WIFBE(AVE)
50 5 |
“s ! u R
Av
) 05 azs/v_/H\J
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5900.00 47.99 68.20 -10.21 34.76 34.90 10.49 3216 @.00 152 312 AVERAGE 1 6625.00 9190 -----s ------ 7811 3537 1059 3007 008 152 312 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full_6025MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
mmmmmmﬁ&%\m WIF|GE PEAK]
UL Il
813 ’ V' V V | 813 | F
50 1 5.
4B.BMMM 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5668.60 59.38 66.20 -18.00 46.30 34.77 10.47 32.16 0.0 108 3B PEMK 1 6625.00 16121 ---ens =eeeen B7.59 35.24 10.5 3017 0.0 lee 38 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
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163 163
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Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5867.80 48.13 68.20 -20.07 34.96 34.85 10.48 3216 @.00 108 3 AVERAGE 1 6625.00 90,09 ---ene -oeee- 76,30 35.36 10.68 3217 0.0 108 3B AVERAGE
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Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.09 45.41 74.80 -28.59 52.71 38.75 15.31 6L.36 .00 === PEAK 1 12850.00 45.64 74.80 -28.36 52.9% 38.75 15.31 6L.36 @.08 -~  --- PEAC
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ RU 996/67_6025MHz
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825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5989.60 71.68 86.20 -16.52 58.39 34.95 10.50 32.16 0.0 140 3L PENK 1 6625.00 16218 ----ns -=---- 88,47 35.39 10.59 3017 0.0 140 301 PEAC
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825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5967.20 47.18 68.20 -21.02 33.99 34.94 10.50 3216 @0.00 140 311 AVERAGE 1 6625.00 92,05 ---ens =oeee- 78,48 35.20 10.54 3117 0.00 140 311 AVERAGE
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Mode Band Edge
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Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5986.60 71.83 86.20 -16.37 58.55 34.94 10.50 32.16 0.0 121 27 PEM 1 6625.00 100,06 ------ ------ 56,49 35.20 10.54 3017 @0 121 27 PEAC
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Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePresmp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 5906.00 46.98 68.20 -2L.22 33.78 34.94 10.50 3216 @.00 121 27 AVERAGE 1 6625.00 89.99 ---eee -oeeen 76,42 35.20 10.54 3117 0.0 121 27 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




FCC RF Test Report

SPORTON LAB.

Report No. : FR46050

8G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WPGE(@ i Wr]ﬁE(@
Peak . 1 n . o s TR
MMMMWWU‘WMW I e T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12370.08 45.32 74.80 -28.68 52.56 38.88 15.56 6l.6o .00 === PEAK 1 12370.00 45.04 74.80 -28.96 52.28 38.80 15.56 6l.ce @.08 ---  --- PEAK
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Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12699.00 4472 74.80 -29.28 5L.57 39.18 15.81 6L.34 .00 === PEAK 1 12699.00 44.57 74.80 -29.43 SL42 39.18 15.81 6L.e4 @.08 ---  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 46.39 83.20 -41.81 53.18 39.26 16.08 62.13 @.08 -~  --- PEAK 1 13670.00 45.71 88.20 -42.49 52.50 39.26 16.08 62.13 @.08 ---  --- PEAK
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Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.08 45.17 74.80 -28.83 52.39 38.92 16.23 62.37 @.08 -~ --- PEAK 1 133%.00 45.21 74.80 -28.79 52.43 38.92 16.23 62.37 @.08 -~  --- PEAK
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Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.00 44.85 88.20 -43.34 52.46 30.60 16.38 62.55 .00 PEAK 1 13710.00 45.10 88.20 -43.19 5270 3B.60 16.38 62.58 @.08 - - PEAK
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Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 46.64 83.20 -41.56 53.43 39.26 16.08 6213 @.00 -~ --- PEAK 1 13670.00 46.46 88.20 -41.74 53.25 39.26 16.08 6213 @.08 ---  --- PEAC
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Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.00 46.60 74.00 -28.08 53.22 38.92 16.23 62.37 .00 === PEAK 1 13390.00 47.09 74.80 -26.91 5431 38.92 16.23 62.37 @.08 --- --- PEAK
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Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.08 45.10 88.20 -43.19 52.70 38.60 16.38 62.58 .00 === PEAK 1 13710.06 45.79 88.20 -42.41 53.39 38.60 16.38 62.55 @.08 ---  --- PEAK
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Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13030.00 46.22 88.20 -41.95 53.68 39.20 16.11 62.17 .00 === PEAK 1 13130.00 46.51 88.20 -41.69 53.37 39.20 16.11 6217 @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number 1 C43 of C49




samranas. FCC RF Test Report

Report No. : FR46050

8G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WT&E(@ i erﬁE(@
Peak s " b 1
s At A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13370.08 45,75 74.80 -28.25 52.92 38.96 16.22 62.35 @.08 -~ --- PEAK 1 13370.00 45.95 74.80 -28.05 53.12 38.96 16.22 62.35 @.08 --- --- PEAK
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Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13699.00 45.12 88.20 -43.08 52.71 38.60 16.37 62.56 .00 === PEAK 1 136%0.00 45.43 88.20 -42.77 53.02 38.60 16.37 62.56 @.08 ---  --- PEAK
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1 13250.00 45.9 74.80 -28.06 52.88 39.15 16.17 62.26 0.00 --- --- PEAC
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Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13419.08 45.68 83.20 -42.52 52.93 38.89 16.24 6238 @.00 -~ --- PEAK 1 13410.00 45.05 88.20 -43.15 5230 38.89 16.24 6238 @.08 --- --- PEAK
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Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13570.00 4479 88.20 -43.41 52.30 38.66 16,32 62.49 .00 === PEAK 1 13570.00 4478 88.20 -43.42 52.29 3B.66 16.32 62.49 @.00 ---  --- PEAK
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Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13330.08 45.42 74.80 -28.58 52.50 39.04 16.20 62.32 0.00 -~ --- PEAK 1 13330.00 45.36 74.80 -28.64 52.44 39.84 16.20 6232 0.08 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C49 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEMA45B2



seanron 1as. FCC RF Test Report Report No. : FR460508G

Appendix D. Duty Cycle Plots

VBW
0,

Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
8+10 802.11a 99.32 - - 10Hz
8+10 802.11ax HE20 100 - - 10Hz
8+10 802.11ax HE40 100 - - 10Hz
8+10 802.11ax HE80 100 - - 10Hz
8+10 802.11ax HE160 100 - - 10Hz
8+10 802.11ax HE20 RU106 100 - - 10Hz
8+10 802.11ax HE40 RU242 100 - - 10Hz
8+10 802.11ax HE80 RU484 98.98 - - 10Hz
8+10 802.11ax HE160 RU996 99.16 - - 10Hz

802.11a
Spectrum I [%]
Ref Level 42.00 dBm Offset 12.00 dB & RBW 10 MHz
_S.;tLt 40 dB @ SWT 5ms  VYBW 10 MHz
@ 1Pk Max
D3[1] 0.8 de)
20 dom M1 1673 dom
-%‘ dg"mawi,» b Mo hst At Al Adpape M hygtufeam ARG ot Pt A s g Ao bhery Aol P»‘w-p}‘ﬂqu.]&kli
10 dBm
0HBm
-10 dém
-20 dém
-30 dém
-40 dém
-50 deém
CF 5.955 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Tr|:| ¥-value | Y-value | Function | Function Result |
M1 1 115.94 ps 18.73 dBm
D2 ML 1 2.10145 ms 2.55 dB
D3| ML 1 2.11594 ms 0.08 dB
“{ J Ready ANRRNRRND “- 4
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